SEH-25L

DWG NO.012883303 MODEL:SEH-25L. FORM:SEH-25L-BAB

No. | PARTS CODE PARTS NAME QTY MATERIAL SIZE REMARKS
1] 011332903 | Pump Casing 1| ADC
2| 011332501 Suction Flange 1 | ADC
3| 011332601 Check Valve 1 | NBR
4| 014801001 15A Plug Set 1
5] 011845001 32A Plug Set 1
6| 011499201 Flange Bracket 1 | ADC
71 011252803 Volute Casing 1 | ADC
8 | 011499301 Impeller 1| ADC
9| 011394401 Adjusting Washer 3 | BS
10 | 011605402 | Mechanical Seal 1
11| 890255031 O-Ring 1517-31 1 | NBR 1517-31
12 | 889855042 | O-Ring P42 1 | NBR P42
13| 743119045 | Bolt M8X20 2 | SWRM M8X20
14| 743119046 | Bolt M8X22 2 | SWRM M8X22
15| 743119043 | Bolt M8X16 2 M8X16
16 | 734532274 | Socket Bolt M5X40 4 M5X40
17 | 854255005 | Seal Washer ¢ 5 4 ¢ 5
18 | 034812401 Coupling Set 2 25MM
19 | 034006501 Coupling Packing 2 | CR
20 | 034078201 Hose Nipple 2 | ABS
27| 034078101 Coupling 2 | ABS
22 | 011819301 Strainer Set 1
23| 940019032 | Hose Band ¢ 32 3 ¢ 32
24 | 012042401 Garden Hose Adapter 1
25| 011826703 | Base Set 1 | BLACK NO.106
26 | 011688602 | Engine 1
27 | 011427705 | Hande 1
28 | 011689301 Name Plate 1
29 | 011257602 | Pipe Rubber 4 | NBR
30 | 743119032 | Bolt M6X20 3 | SWRM M6X20

@ Bare engine can not be supplied




